MEO0100200 PERMIT/LICENSE Page 1 of 17
W002598-6C-G-R

AUTHORIZATION TO DISCHARGE UNDER CLEAN WATER ACT SECTION 301 (h)
NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM (NPDES)

In compliance with the provisions of the Federal Clean Water Act, as amended, (33 U.S.C.
§§1251 et seq.; the "CWA"), and Title 38 Maine Revised Statutes § 414-A et seq.,

City of Eastport
78 High Street
Eastport, Maine 04631

is authorized to discharge from a facility located at
County Road, Eastport, Maine 04631
to receiving water named Passamaquoddy Bay

in accordance with effluent limitations, monitoring requirements and other conditions set forth
herein.

This NPDES permit shall become effective immediately upon signature by both the Director of
[...]
Maine Department of Environmental Protection
WET and Chem
This form is for reporting laboratory data and facility information. Official compliance reviews will be done by DEP.

MEPDES #

Licensed Flow (MGD)

Acute dilution factor

Chronic dilution factor

Human health dilution factor

Criteria type: M(arine) or F(resh)

Last Revision - July 1, 2015

ERROR WARNING ! Essential facility

Pipe #

Flow for Day (MGD)(1’|:I
Date Sample Collected [ ]

Laboratory

Facility Representative Signature

To the best of my knowledge this information is true, accurate and complete.

Flow Avg. for Month (MGD)‘Z):I
Date Sample Analyzed [ |

Telephone

Address

Lab Contact

MARINE AND ESTUARY VERSION

information is missing. Please check
required entries in bold above.

Please see the footnotes on the last page.

WHOLE EFFLUENT TOXICITY

Effluent Limits, %

Acute Chronic

Receiving
Water or
Ambient

Effluent

Concentration (ug/L or

as noted)

WET Result, %

Do not enter % sign

Lab ID #

Reporting
Limit Check

Possible Exceedence

@

Acute

Chronic

Mysid Shrimp

Sea Urchin

WET CHEMISTRY

pH(SU) (9

Total Organic Carbon (mg/L)

NA

Total Solids (mg/L)

NA

Total Suspended Solids (mg/L)

Salinity (ppt.)

ANALYTICAL CHEMISTRY ©

Also do these tests on the effluent with
WET. Testing on the receiving water is
optional

Reporting Limit

Effluent Limits, ug/L

Acute® |Chronic® Health®

Reporting
Limit Check

Possible Exceedence

@

Acute

Chronic  |Health

TOTAL RESIDUAL CHLORINE (mg/L) (9)

0.05

NA

AMMONIA

NA

(8

ALUMINUM

NA

(8

ARSENIC

5

(8

CADMIUM

=

(8

CHROMIUM

=
o

(8

COPPER

(8

IR

CYANIDE, TOTAL

(8

CYANIDE, AVAILABLE ©®

®

LEAD

(8

NICKEL

(8

SILVER

(8

KL

ZINC

(621 Il (21 [N ) KS2 I [$3] (98]

(8

Revised July 1, 2015

Page 1

DEPLW 0740-H2015


rjohns15
Typewritten Text
Permit Attachment C


Printed 11/17/2015

Maine Department of Environmental Protection
WET and Chem

This form is for reporting laboratory data and facility information. Official compliance reviews will be done by DEP.

PRIORITY POLLUTANTS ¥

Effluent Limits

Reporting Limit

Acute®

Chronic®

Health®

Reporting
Limit Check

Possible Exceedence

@

Acute

Chronic Health

ANTIMONY

BERYLLIUM

MERCURY (5)

SELENIUM

THALLIUM

2,4,6-TRICHLOROPHENOL

2,4-DICHLOROPHENOL

2,4-DIMETHYLPHENOL

2,4-DINITROPHENOL

2-CHLOROPHENOL

PP P4 P P4 Ed < EHES

2-NITROPHENOL

IS o
(J'IU'ImU'I(J'IU'I-hU'INI\)U'I

4,6 DINITRO-O-CRESOL (2-Methyl-4,6-
dinitrophenol)

>>

4-NITROPHENOL

NN
[«][&)]

P-CHLORO-M-CRESOL (3-methyl-4-
chlorophenol)+B80

PENTACHLOROPHENOL

PHENOL

1,2,4-TRICHLOROBENZENE

1,2-(0)DICHLOROBENZENE

1,2-DIPHENYLHYDRAZINE

N N
Blo|o|o|S|wx

1,3-(M)DICHLOROBENZENE

1,4-(P)DICHLOROBENZENE

2,4-DINITROTOLUENE

2,6-DINITROTOLUENE

2-CHLORONAPHTHALENE

3,3'-DICHLOROBENZIDINE

4]

3,4-BENZO(B)FLUORANTHENE

4-BROMOPHENYLPHENYL ETHER

4-CHLOROPHENYL PHENYL ETHER

ACENAPHTHENE

ACENAPHTHYLENE

ANTHRACENE

ala|jo|a|jo|o|@|a|u|o|o|o

BENZIDINE

N
a1

BENZO(A)ANTHRACENE

BENZO(A)PYRENE

BENZO(G,H,)PERYLENE

BENZO(K)FLUORANTHENE

BIS(2-CHLOROETHOXY)METHANE

BIS(2-CHLOROETHYL)ETHER

BIS(2-CHLOROISOPROPYL)ETHER

(o2 [0 [$21 [$3] [$2] [$;] [es]

BIS(2-ETHYLHEXYL)PHTHALATE

=
o

BUTYLBENZYL PHTHALATE

CHRYSENE

DI-N-BUTYL PHTHALATE

DI-N-OCTYL PHTHALATE

DIBENZO(A,H)ANTHRACENE

DIETHYL PHTHALATE

DIMETHYL PHTHALATE

FLUORANTHENE

[ [ (61 (621 (621 [ 18] [3)]

Revised July 1, 2015

Page 2

DEPLW 0740-H2015



Printed 11/17/2015

This form is for reporting laboratory data and facility information. Official compliance reviews will be done by DEP.

Maine Department of Environmental Protection
WET and Chem

BN |FLUORENE 5
BN |HEXACHLOROBENZENE 5
BN |HEXACHLOROBUTADIENE 5
BN |HEXACHLOROCYCLOPENTADIENE 10
BN |HEXACHLOROETHANE 5
BN |INDENO(1,2,3-CD)PYRENE 5
BN |ISOPHORONE 5
BN |N-NITROSODI-N-PROPYLAMINE 10
BN |N-NITROSODIMETHYLAMINE 5
BN |N-NITROSODIPHENYLAMINE 5
BN |NAPHTHALENE 5
BN |NITROBENZENE 5
BN |PHENANTHRENE 5
BN |PYRENE 5
P 4,4'-DDD 0.05
P 4,4'-DDE 0.05
P 4,4'-DDT 0.05
P A-BHC 0.2
P A-ENDOSULFAN 0.05
P ALDRIN 0.15
P B-BHC 0.05
P B-ENDOSULFAN 0.05
P CHLORDANE 0.1
P D-BHC 0.05
P DIELDRIN 0.05
P ENDOSULFAN SULFATE 0.1
P ENDRIN 0.05
P ENDRIN ALDEHYDE 0.05
P G-BHC 0.15
P HEPTACHLOR 0.15
P HEPTACHLOR EPOXIDE 0.1
P PCB-1016 0.3
P PCB-1221 0.3
P PCB-1232 0.3
P PCB-1242 0.3
P PCB-1248 0.3
P PCB-1254 0.3
P PCB-1260 0.2
P TOXAPHENE 1
\Y 1,1,1-TRICHLOROETHANE 5
Vv 1,1,2,2-TETRACHLOROETHANE 7
\Y 1,1,2-TRICHLOROETHANE 5
Vv 1,1-DICHLOROETHANE 5
1,1-DICHLOROETHYLENE (1,1-
\ dichloroethene) 3
Vv 1,2-DICHLOROETHANE 3
\Y 1,2-DICHLOROPROPANE 6
1,2-TRANS-DICHLOROETHYLENE (1,2-
V trans-dichloroethene) 5
1,3-DICHLOROPROPYLENE (1,3-
\ dichloropropene) 5
\ 2-CHLOROETHYLVINYL ETHER 20
\Y ACROLEIN NA
\ ACRYLONITRILE NA
\Y BENZENE 5

Revised July 1, 2015

Page 3

DEPLW 0740-H2015



Printed 11/17/2015 Maine Department of Environmental Protection
WET and Chem
This form is for reporting laboratory data and facility information. Official compliance reviews will be done by DEP.

BROMOFORM

CARBON TETRACHLORIDE

CHLOROBENZENE

CHLORODIBROMOMETHANE

CHLOROETHANE

CHLOROFORM

wlajalw|o oo

DICHLOROBROMOMETHANE

ETHYLBENZENE

=
o

METHYL BROMIDE (Bromomethane)

METHYL CHLORIDE (Chloromethane)

< L LKL ILIKLKILK LKL

[ [&][4)]

METHYLENE CHLORIDE

TETRACHLOROETHYLENE
(Perchloroethylene or Tetrachloroethene)

)]

<<

TOLUENE 5

TRICHLOROETHYLENE
\ (Trichloroethene) 3

Vv VINYL CHLORIDE 5

Notes:
(1) Flow average for day pertains to WET/PP composite sample day.

(2) Flow average for month is for month in which WET/PP sample was taken.
(3) Analytical chemistry parameters must be done as part of the WET test chemistry.

(3a) Cyanide, Available (Cyanide Amenable to Chlorination) is not an analytical chemistry parameter, but may be required by certain discharge permits .
(4) Priority Pollutants should be reported in micrograms per liter (ug/L).
(5) Mercury is often reported in nanograms per liter (ng/L) by the contract laboratory, so be sure to convert to micrograms per liter on this spreadsheet.

(6) Effluent Limits are calculated based on dilution factor, background allocation (10%) and water quality reserves (15% - to allow for new or
changed discharges or non-point sources).

(7) Possible Exceedence determinations are done for a single sample only on a mass basis using the actual pounds discharged. This
analysis does not consider watershed wide allocations for fresh water discharges.

(8) These tests are optional for the receiving water. However, where possible samples of the receiving water should be preserved and saved
for the duration of the WET test. In the event of questions about the receiving water's possible effect on the WET results, chemistry tests
should then be conducted.

(9) pH and Total Residual Chlorine must be conducted at the time of sample collection. Tests for Total Residual Chlorine need be
conducted only when an effluent has been chlorinated or residual chlorine is believed to be present for any other reason.

Comments:

Revised July 1, 2015 Page 4 DEPLW 0740-H2015



NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM PERMIT
AND
MAINE WASTE DISCHARGE LICENSE
FACT SHEET

Prepared Jointly by the Maine Department of Environmental Protection and
The U.S. Environmental Protection Agency — New England Office

PERMIT NUMBER: ME0100200
LICENSE NUMBER: W002598-6C-G-R

PUBLIC NOTICE DATE: December 27, 2018 — February 1, 2019
NAME AND ADDRESS OF APPLICANT:
City of Eastport
78 High Street
Eastport, Maine 04631

COUNTY: Washington County

NAME AND ADDRESS WHERE DISCHARGE OCCURS:

Main Wastewater Treatment Facility
County Road, Eastport, Maine 04631

RECEIVING WATER Passamaquoddy Bay
CLASSIFICATION: Class SC
COGNIZANT OFFICIAL AND TELEPHONE NUMBER:

Jeff Sullivan, Superintendent
207-214-9114



MEO0100200 FACT SHEET Page 2 of 25
W002598-6C-G-R

1.

a.
b.

C.

2.

a.

3.
4.

a.
b.

3.
6.
7.

a.

b.

8.

ST

& o

=@ oo

—

9.

10.
11.
12.
13.

Table of Contents

APPLICATION SUMMARY ....oiiiiiiiii ettt e

KN 0] ] o715 10 ) o DO SRPSRPP
SOUICE DIESCTIPIION......eeiiieiiieiiie ettt ettt ettt e et et e et estte et e esateesbeesseeenseeseasssesseesnsaans

WaStEWALET TTEATITIENT «...eeeeeeeee ettt e e e e e e e e e e e e eeeeeeeeaeeeeanans

RECEIVING WATER QUALITY CONDITIONS ......ccciiiiiiiiiiiiiiiiccceeceeee

SHEIEISRING ...veeeiieeee ettt e e e e e tteeeaaeeeaseeensaeesnseens

Bi010gICal MONITOTING. .. .ccvvieeiiieeiieeeiieecieeeeiee et eeeteeesteeestaeeeereeessaeeessaeesssaeesnseeesnseeenns

WAIVER OF TREATMENT REQUIREMENTS .....ccccooiiiiiiiiiiiiiiiccieccee
ENDANGERED SPECIES ACT ...ttt
EFH (ESSENTIAL FISH HABITAT) ..ooiiiiiiiiieeeeeeeeteeeese et

Description of PropoSed ACLIONS ......cc.ceecuiiriiiiiiieiieeiieriie ettt
EFH SPECIES....eiiutiiiiiieiieeie ettt ettt ettt ettt et e e st e et e e s aae e st e sabaenseassseenseeenseenseannns

EFFLUENT LIMITATIONS .. .ot

EfTTUCTIE FLOW ..ottt ettt et e e e enbee e
DIULION FACLOTS ..ottt ettt ettt et e et e s e ebaeenseenseeenns
Biochemical oxygen demand (BOD) and total suspended solids (TSS) .......cccceeevveernenns
SEttIEabIE SOLIAS. ... eiiiieiiieiieie ettt ettt ettt e s teeeabeens

1A 1S (11 PSPPSR

DISCHARGE IMPACT ON RECEIVING WATERS ........cccoiiiiiiiiiiniiiicccic

SLUDGE INFORMATION AND REQUIREMENTS .....cccccoiiiiiiiiiiienieeeeneceeenee
OPERATIONS AND MAINTENANCE.......cccioiiiieieeceeceeeeeeee e
PUBLIC COMMENTS PERIOD AND PROCEDURES FOR FINAL DECISION ........
CONTACTS .ttt

Appendices: Appendix A - Outfall Location Map

Appendix B - Treatment Schematic
Appendix C - Discharge Monitoring Report Data
Appendix D - Statement for Reduced/Waived Toxics Testing



MEO0100200 FACT SHEET Page 3 of 25
W002598-6C-G-R

1. APPLICATION SUMMARY

a. Application

The City of Eastport (Eastport) is a municipal discharger as defined by 40 C.F.R. § 122.2.
Eastport has applied for renewal of a combined Section 301(h) modified National Pollutant
Discharge Elimination System (NPDES) permit #ME0100200 and Maine Waste Discharge
License (WDL) #W002598-6C-G-R, that was issued on November 18, 2008 and expired on
November 18, 2013. The City has applied for renewal of a combined Section 301(h) modified
National Pollutant Discharge Elimination System (NPDES). The permit/license (permit
hereinafter) approved the discharge of up to 0.82 million gallons per day (MGD) of primary
treated sanitary wastewater to Passamaquoddy Bay, Class SC, in Eastport, Maine. See Appendix
A of this Fact Sheet for a location map.

b. Source Description

Sanitary wastewaters received at the treatment facility are generated by residential and
commercial entities in the City of Eastport. The facility receives no flow from industrial sources.
All CSOs have been eliminated from the collection system. The wastewater collection system
consists of 10 miles of interceptor and collector sewers and six (6) submersible pump stations.
The collection system has been upgraded over time and the newer sewer lines have reduced the
quantity of infiltration and inflow (I&I). The collection system consists of a triplex submersible
pump station at Middle Street, 2,400 linear feet of 10-inch diameter force main to the treatment
plant and 3,200 feet of gravity outfall sewer to Passamaquoddy Bay. The Middle Street pump
station includes a bar rack, gas detection system, wet well, pumps and piping, valve pit, control
panel and stand-by emergency generator (housed in a building).

c. Wastewater Treatment

The City treatment facility provides a primary level of treatment and consists of (1) screening
and grit removal, (2) two primary treatment Imhoff tanks (3) prechlorination (if needed), (4)
chlorination and dechlorination, (5) effluent flow metering, (6) sampling of effluent quality, (7)
sludge removal, mixing, drying and stabilization (8) lime, polymer and potassium permanganate
chemical addition facilities, and a Control Building. The treated effluent is discharged to
Passamaquoddy Bay by way of a twenty-four (24) inch diameter pipe that is submerged at mean
low water.

Wastewater enters the treatment plant through a 10-inch diameter force main to an influent
channel to the screening and grit removal facilities. Following screening and grit removal the
wastewater is conveyed by gravity to a weir-controlled flow splitting structure which controls
flow into the two Imhoff treatment tanks. The sludge and scum are stored in the lower
compartment of the tanks for anaerobic digestion and then seasonally disposed of by liquid
sludge land application or dewatered in the on-site drying beds and either land filled or sent to
another appropriate facility for further treatment and disposal. The wastewater flows from the
Imhoff tanks to the chlorine contact tank for disinfection. The wastewater is disinfected by the
addition of chlorine in a mixing chamber at the head end of the contact tank. The wastewater is



MEO0100200 FACT SHEET Page 4 of 25
W002598-6C-G-R

dechlorinated at the tail end of the chlorine contact tank in another mixing chamber. Effluent
flow is monitored and sampled prior to discharge to Passamaquoddy Bay via the ocean outfall.
See Attachment B of this Fact Sheet for a schematic of the wastewater treatment processes.

2. PERMIT SUMMARY

a. Regulatory

Section 301(h) of the Clean Water Act (CWA) provides a vehicle by which a permittee may
request a variance from secondary treatment requirements. Although the State of Maine received
authorization from the U. S. Environmental Protection Agency (EPA) to administer the NPDES
permit program in Maine on January 12, 2001, the Clean Water Act does not allow delegation of
the 301(h)-waiver process to States. Therefore, issuance of a permit granting such a variance
may only be issued by the EPA.

Also, pursuant to Maine law, anyone discharging pollutants to waters of the State must obtain a
license to do so from the State of Maine. Therefore, this document serves as a combination
NPDES permit and a Maine WDL, to satisfy both federal and State requirements.

EPA may not issue a permit unless the State Water Pollution Control Agency with jurisdiction
over the receiving water(s) either certifies that the effluent limitations contained in the permit are
stringent enough to assure that the discharge will not cause the receiving water to violate the
State WQSs or it is deemed that the state has waived its right to certify. Regulations governing
state certification are set forth in 40 C.F.R. § 124.53 and § 124.55. EPA has requested permit
certification by the State pursuant to 40 C.F.R. § 124.53 and expects that the Draft Permit will be
certified.

If the State believes that any conditions more stringent than those contained in the Draft Permit
are necessary to meet the requirements of either the CWA §§ 208(e), 301, 302, 303, 306 and 307
or the appropriate requirements of State law, the State should include such conditions and, in
each case, cite the CWA or State law reference upon which that condition is based. Failure to
provide such a citation waives the right to certify as to that condition. The only exception to this
is that the sludge conditions/requirements implementing § 405(d) of the CWA are not subject to
the § 401 State Certification requirements. Reviews and appeals of limitations and conditions
attributable to State certification shall be made through the applicable procedures of the State and
may not be made through the applicable procedures of 40 C.F.R. § 124.

In addition, the State should provide a statement of the extent to which any condition of the Draft
Permit can be made less stringent without violating the requirements of State law. Since the
State’s certification is provided prior to permit issuance, any failure by the State to provide this
statement waives the State’s right to certify or object to any less stringent condition.

It should be noted that under CWA § 401, EPA’s duty to defer to considerations of state law is
intended to prevent EPA from relaxing any requirements, limitations or conditions imposed by
state law. Therefore, “[a] State may not condition or deny a certification on the grounds that
[...]
VI. APPLICATION OF STATUTORY AND REGULATORY CRITERIA.........cccovviiiieiiieeeeeeee, 8

A. Primary or Equivalent Treatment Requirements ...........cccceecuveeeiiieriieeniie e 8
B. Existence of and Compliance with Applicable Water Quality Standards [40 C.F.R. § 125.61]

9

1. Dissolved Oxygen (DO) [40 C.F.R. § 125.61(a)(1)].ccceeeriieeiieeeiieeeeiee e 9

2. Suspended Solids [40 C.F.R. § 125.61(2)(2)]veecveerreeriienieeiieeieeieeeie et 10

3. PH [40 C.E.R. § 125.61(2)(3)] eeeeveerereereeiiieieeeiie et eeite et eeee et reeeeae et aae e e 10

C. Attainment or maintenance of water quality which assures protection of public water supplies;
assures the protection and propagation of a balanced indigenous population of shellfish, fish, and

wildlife; and allows recreational activities. [40 C.F.R. § 125.62] ...ccccvvviiieiiiiiieiieieieeee, 10
1. Physical Characteristics of Discharge — Attainment of Water Quality Standards [40
C.F.R. § 125.62(2)(1-111) ] veeeereereeeeieeriesiieeteesiee et eeieeeteesteeeveeaeeesseesaessseeaeassseenseessseenseennns 10
2. Impact of the Discharge on Public Water Supplies [40 C.F.R. § 125.62(b)]............. 13
3. Biological Impact of Discharge [40 C.F.R. § 125.62(C)] ..cvevvveerrienieeiieeiieiieeieenee. 13
4. Impact of Discharge on Recreational Activities (40 C.F.R. § 125.62(d)).................. 13
5. Additional requirements for applications based on improved or altered discharges [40
CFR.§ 125.02(€)] cvveeveereeeiietieeie ettt ettt ettt te et et e ease e seessseeaeeesseessaeesseenseennns 13
6. Stressed Waters [40 C.F.R. § 125.62(F)] cvveeevieeiiieeiie ettt 13
7. Establishment of Monitoring Programs [40 C.F.R. § 125.63] .....ccoeviiiniiieiiiienen. 15
D. Effect of Modified Discharge on Other Point and Nonpoint Sources [40 C.F.R. § 125.64]16
E. Toxics Control Program [40 C.F.R. § 125.66] ......cooviieiiiieiieceeeeee e 16
1. Chemical Analysis [40 C.F.R. § 125.66(2)(2)]...cveeeveereeeirienieeieeniieeieerieeeveenieeeaeens 16
2. Identification of Sources and Industrial Pretreatment Requirements [40 C.F.R. §
125.66(a)(2), 40 C.F.R. § 125.66(b), and 40 C.F.R. § 125.66(C)]..cceecveervrerirerienieeniiennanns 17
3. Nonindustrial Source Control Program [40 C.F.R. § 125.66(d)] .....cccevvvvenivervrannnnne. 17
F. Increase in Effluent Volume or Amount of Pollutants Discharged [40 C.F.R.  § 125.67]17
G. Special Conditions for Section 301(h) Modified Permits [40 C.F.R. § 125.68]............... 17
I. Effluent limits and mass loadings which will assure compliance with the requirements of
this subpart (40 C.F.R. § 125.68(2)); .eccvveeriieeriieeiiieeriieeetee ettt et svee e svee e 18

Page 2 of 23



2. A schedule or schedules of compliance for: ..........ccceeeviiieriiiecciiiceeceeee e 18
3. Monitoring Program requirements (40 C.F.R. §125.68(c) that include: .................... 18
4. Reporting requirements that include the results of the monitoring programs required by
paragraph (c) of this section at such frequency as prescribed in the approved monitoring
program (40 C.F.R. § 125.68(d)). .eecveerieeiieeieeiieeie ettt ettt et 19
VII. COMPLIANCE WITH PROVISIONS OF OTHER STATE, LOCAL OR FEDERAL LAWS. ....... 19
A. State Coastal Zone Management Program..............ccoeceerieriieiieniieniesieeieeeie e 19
B. Endangered or Threatened SPeCies........ccoiiriiiiiiieeiiieeieecieeciee e e 19
C. Marine Protection, Research and Sanctuaries ACt..........ccovveeeeeiuveeeeevineeeeeeireeeeeeiree e 20
D. Essential Fish Habitat (EFH) ..........coooiiiiiiiiiiicceceeece e 20
1. Description of Proposed ACHIONS........ccuieeiiiieeiiieeiiieeeiee ettt e et eaee e eaee e 21
2. EFH SPECIES ....eieniieeiiieiieeie ettt ettt ettt et e et e et e e beessseenseesaseenseessseenseas 21
VIII. STATE CONCURRENCE IN VARIANCE .......oiiiiiiiiiieeitectee ettt eeteesveeesveessreeeeveeseree s 22
IX. CONCLUSION ...ttt ettt ettt h e s a e e et e et e e bt e beesbeeeatesaeesabe e bt enbeeaseesbeesmteenteenteeseens 22
X.  TENTATIVE DECISION ...ttt ettt ettt stee e site e sae e seaeeessteestaessnseesnsaeessseesnsaesnseesnseesnnes 22
XI. PUBLIC COMMENTS ... ettt ettt s e ettt e st e et e e sseeesste e snteesnsaesanseesaseeensseesnseesnnseennseesnnes 22

Page 3 of 23



LIST OF ABBREVIATIONS

BIP ................. Balanced Indigenous Population

BODs.............. Biochemical Oxygen Demand

CWA ... Clean Water Act

CZM............... Coastal Zone Management

DMR .............. Discharge Monitoring Report

DO...ccoveene Dissolved Oxygen

EPA............... Environmental Protection Agency
gpd.cciiiinn, gallons per day

MEDEP.......... Maine Department of Environmental Protection
MGD.............. million gallons per day

WQS............... Surface Water Quality Standards

NPDES........... National Pollutant Discharge Elimination System
SCUBA........... Self-Contained Underwater Breathing Apparatus
TSD...ccoueeen. Amended 301(h) Technical Support Document (1994)
TSS.. Total Suspended Solids

WET.....cccce. Whole Effluent Toxicity

WQA.............. Water Quality Act

WQS.............. Water Quality Standards

ZID.....oouene. Zone of Initial Dilution

Page 4 of 23



I. SUMMARY

The applicant, the City of Eastport or permittee) is seeking a variance from secondary treatment
requirements for a monthly average flow of up to 850,000 gallons per day (gpd) of waste water from
its wastewater treatment plant. The treatment plant is located in the Eastport, Maine and discharges
its effluent to Passamaquoddy Bay, a Class SC waterway as classified by 38 Maine Revised Statutes
(M.R.S.) § 469. See Appendix A of the Fact Sheet for a location map.

EPA followed the guidance provided in EPA’s Amended Section 301(h) Technical Support
Document (1994) for evaluating the improved discharge for a small applicant (average dry weather
flows below 5.0 MGD). The Region relied on information in a 1994 document entitled “301(h)
Facilities in Maine, Determining the Necessary Scope of Study for Assurance of Environmental
Protection,” prepared by the Maine Department of Environmental Protection (MEDEP or the
Department) ', as well as monthly compliance data generated by Eastport in accordance with the
terms and conditions of its NPDES Permit/Maine Waste Discharge License for the period from 2013
through 2018.

The applicant's receipt of a Section 301(h) variance from secondary treatment is contingent upon the
following conditions:

1. The treatment system's ability to maintain a monthly average of 30 percent (%) removal rate
of five-day biochemical oxygen demanding (BODs) and 50% removal for total suspended
solids (TSS) (State of Maine Section 401 Water Quality Certification Condition), and;

2. The discharge’s ability to meet all water quality standards at the edge of the zone of initial
dilution, and;

3. State Certification under 401 of the Act regarding compliance with State law and State Water
Quality Standards, including a basis for the conclusion reached.

' MEDEP, 301(h) Facilities in Maine, Determining the Necessary Scope of Study for Assurance of Environmental
Protection, October 27, 1994.

Page 5 of 23



II. INTRODUCTION

Eastport has requested a renewal of its five-year variance from the secondary treatment requirements
for its publicly owned treatment works (POTW) pursuant to Section 301(h) of the Clean Water Act,
as amended by the Water Quality Act of 1987. This Tentative Decision Document summarizes the
findings, conclusions and recommendations of the Environmental Protection Agency (EPA), Region
1 with regards to Eastport’s 301(h) waiver request. The conclusions and recommendations in this
document are based on the application of the requirements set forth in 40 C.F.R. § 125, Subpart G to
Eastport’s discharge.

The applicant’s most recent combined EPA Permit and Maine State License expired on November
18, 2013. Eastport applied for a renewal of its Section 301(h) variance on July 30, 2013 and upon
request submitted an updated application for a Section 301(h) variance in October 2013. The
expired permit remains in effect under the provisions of 40 C.F.R. § 122.6.

EPA applied the criteria established in 40 C.F.R. § 125, Subpart G, “Criteria for Modifying the
Secondary Treatment Requirements under Section 301(h) of the Clean Water Act,” in acting on this
request.

III. DESCRIPTION OF TREATMENT FACILITY

Sanitary wastewaters received at the treatment facility are generated by residential and commercial
entities in the City of Eastport. The facility receives no flow from industrial sources. All CSOs have
been eliminated from the collection system. The wastewater collection system consists of 10 miles
of interceptor and collector sewers and six (6) submersible pump stations. The collection system has
been upgraded over time and the newer sewer lines have reduced the quantity of infiltration and
inflow (I&I). The collection system consists of a triplex submersible pump station at Middle Street,
2,400 linear feet of 10-inch diameter force main to the treatment plant and 3,200 feet of gravity
outfall sewer to Passamaquoddy Bay. The Middle Street pump station includes a bar rack, gas
detection system, wet well, pumps and piping, valve pit, control panel and stand-by emergency
generator (housed in a building).

The city treatment facility provides a primary level of treatment and consists of: (1) screening and
grit removal, (2) two primary treatment Imhoff tanks, (3) prechlorination (if needed), (4)
chlorination and dechlorination, (5) effluent flow metering, (6) sampling of effluent quality, (7)
sludge removal, mixing, drying and stabilization, (8) lime, polymer and potassium permanganate
chemical addition facilities, and a Control Building. The treated effluent is discharged to
Passamaquoddy Bay by way of a twenty-four (24) inch diameter pipe that is submerged at mean low
water.

Page 6 of 23



IV. DESCRIPTION OF RECEIVING WATER

Outer Cobscook Bay/Passamaquoddy Bay at the point of discharge is a marine water subject to tidal
action with a difference in tides (mean high to mean low) of up to 19 feet with very strong currents?.
Maine law, 38 M.R.S. § 469 classifies the receiving waters at the point of discharge as Class SC
waters. Maine law, 38 M.R.S., § 465-B(3) contains the classification standards for Class SC waters.

Eastport’s waste water treatment facility discharges to a shellfish harvesting closure area that the
Maine Department of Marine Resources (MEDMR) has designated as shellfish Area 59: “Eastport:
inside (shoreward) of a line beginning at the easternmost point of land on Harris Point

then running east to the south tip of Dog Island; then running southeast to Nav. Aid G “3” on Clark
Ledge and then running southeast to the east tip of Todd Head; then southeast to the US Canadian
international border and then following the international boundary south to a point due east from the
south tip of Estes Head: than running due west to the tip of Estes and then

northwest to the south tip of Shackford Head.”

V. PHYSICAL CHARACTERISTICS OF THE DISCHARGE

A. Dilution Factors

Pursuant to 40 C.F.R. § 125.62(a), the outfall and diffuser (if applicable) must be located and
designed to provide adequate initial dilution, dispersion, and transport of wastewater to meet all
applicable water quality standards at and beyond the boundary of the zone of initial dilution (ZID)
during periods of maximum stratification and during other periods when more critical situations may
exist.

Treated effluent is discharged to Passamaquoddy Bay at high tide via a 24-inch diameter outfall
pipe. The outfall pipe extends approximately 500 feet offshore. At mean low tide, approximately 9
feet of water covers the crown of the pipe.

MEDEP Rule 06-096 CMR, Chapter 530, Surface Water Toxics Control Program, § 4(A)(2) states:

(2) For estuaries where tidal flow is dominant and marine discharges, dilution factors are
calculated as follows. These methods may be supplemented with additional information such
as current studies or dye studies.

(a) For discharges to the ocean, dilution must be calculated as near-field or initial dilution, or
that dilution available as the effluent plume rises from the point of discharge to its
trapping level, at mean low water level and slack tide for the acute exposure analysis, and
at mean tide for the chronic exposure analysis using appropriate models determined by
the Department such as MERGE, CORMIX or another predictive model.

2 National Oceanographic and Atmospheric Agency, Tides & Currents website: Phys. Oceanography
Eastport, ME - Station ID: 8410140.

Page 7 of 23



(b) For discharges to estuaries, dilution must be calculated using a method such as MERGE,
CORMIX or another predictive model determined by the Department to be appropriate
for the site conditions.

(c¢) In the case of discharges to estuaries where tidal flow is dominant and marine waters, the
human health criteria must be analyzed using a dilution equal to three times the chronic
dilution factor.

With the current outfall location, the Department determined through CORMIX modeling, the
dilution factors associated with the facility at the permitted flow of 850,000 gpd were as follows.

Acute = 14:1 Chronic = 341:1 Harmonic mean = 1,023:1

The effluent is less dense than sea water and flows quickly to the surface and spreads out. Strong
lateral currents, significant tidal ranges (19+ feet), and wave action provide rapid mixing.

Pursuant to Department rule 06-096 Ch. 530 § 4(A)(2)(c), the harmonic mean dilution factor is
approximated by multiplying the chronic dilution factor by a factor of three (3).

VI. APPLICATION OF STATUTORY AND REGULATORY CRITERIA

A. Primary or Equivalent Treatment Requirements

[Section 301(h) of the Clean Water Act, 40 C.F.R. § 125.57, 40 C.F.R. § 125.58(r) and 40 C.F.R. §
125.60]

Section 301(h) of the Clean Water Act requires that an applicant for a 301(h) waiver of secondary
treatment must demonstrate, among other things, that that the discharger will be discharging effluent
that has received at least primary or equivalent treatment.

Section 301(h)(9) defines primary or equivalent treatment as “screening, sedimentation and
skimming adequate to remove at least 30 percent of the biological oxygen demanding material and
of the suspended solids in the treatment works influent, and disinfection, where appropriate.” (See
also 40 C.F.R. §§ 125.57, 125.58(r) and 125.60). It is noted that MEDEP’s definition of primary
treatment differs from the federal definition, in that it requires 50% removal of total suspended solids
(TSS).

The permit has flow limits, concentration and mass limitations for BODs and TSS, as well as limits
for fecal coliform, enterococci bacteria, pH, and total residual chlorine. See the Fact Sheet for an
explanation of the limits derivation. See Fact Sheet, Appendix C for a summary of Discharge
Monitoring Report data for the period from August 2013 through September 2018. There were no
reported exceedances of limits other than one exceedance of monthly average and 5 daily maximum
Fecal Coliform exceedances.

Page 8 of 23



B. Existence of and Compliance with Applicable Water Quality Standards [40
C.F.R. § 125.61]

40 C.F.R. § 125.61(a) specifies that there must be a water quality standard applicable to each
pollutant for which a modification is requested, specifically biochemical oxygen demand (or
dissolved oxygen), total suspended solids, and pH. The applicant must: (1) demonstrate that the
modified discharge will comply with such water quality standards and; (2) provide a determination,
signed by the certifying authority (i.e., the MEDEP), that the proposed modified discharge will
comply with applicable provisions of State law, including water quality standards (40 C.F.R. §§
125.61(b)(1) and (2)).

The State of Maine has adopted water quality standards including water use classifications.
Passamaquoddy Bay is classified as Class SC pursuant to Maine law, 38 M.R.S.A., §469. Maine
law 39 ML.R.S. § 465-B(3) contains the following standards for Class SC waters:

Class SC waters must be of such quality that they are suitable for recreation in and on the